
 
City Commission Meeting                AGENDA       April 9, 2024, 6:00 P.M. 
 

I. Call to Order of the Regularly Scheduled City Commission Meeting (6:00 p.m.) 
A. Pledge of Allegiance 
B. Invocation, Scott King, Church of the Nazarene 

 
II. Citizens to be Heard (Five-Minute Time Limit Per Person) 

 
III. Governing Body Comments 

A. Commissioner Wiehl 
B. Commissioner Locke 
C. Mayor Cole 

 
IV. Consent Agenda 

A. Approval of Minutes from March 26, 2024, Regular City Commission Meeting. 
B. Approval of Semi-Monthly Bills and Payroll in the amount of $601,530.76 

 
V. Regular Business 

A. Presentation/Discussion by Julie Smith. 
B. Presentation of Draft Sanitary Sewer Improvements Preliminary Engineering Report by Midwest 
[...]
withstand damage, and not impede the flood if located in a floodplain. Steps will be taken to 

avoid damaging unique vegetative resources, restore cover if disturbed, and avoid the spread of 

invasive species. All federal and state procedures regarding the protection of endangered and 

threatened species will be followed. 

1.3. Population Trends 
The current project area has its boundary within the city limits of Garnett. The population 

trends of the City can be seen in Table 1.3: Populations Trends – Garnett, KS. The City has a 

current estimated population of 3,242 in 1,383 households, and currently serves water to 1,659 

water meters, including residential, commercial, industrial and wholesale. Of those water meters, 

1,439 are sewer customers. 
Table 1.3: Population Trends – Garnett, KS 

Census   Garnett, KS 

Year   Population Trend per year 

1970   3,169 0.44% 

1980  3,310 0.44% 

1990  3,243 -0.20% 

2000  3,414 0.52% 

2010  3,415 .00% 

2020   3,242 -0.51% 

https://population.us/ks/garnett/  census.gov 

As can be observed in Table 1.3, the population of the City has remained steady for the past 

50 years, increasing slightly until 2010, with a slight decrease since then.  There is potential for 

population growth with new regional economical development. For purposes of this report, the 

assumption of 1% growth over 20 years (20% overall) was used. Water use projections will 

increase by this percentage, but  historical I&I mitigated by the project will reduce the flow 

coming into the WWTP. See Water Usage attachment in Appendix C for further details. 

1.4. Community Engagement 
The City holds regularly meetings twice each month that are open to the public.  Documents 

and recorded video from these meetings are posted on the District website, and citizens are 

encouraged to review them.  An example of these documents can be found in Appendix B. 

2. Existing Facilities 
The City received its first outfall permit in 1910. Location map, Service Area and Process Flow 

diagrams are available in Appendix A. Description, history, and condition of existing facilities 



 

   

Garnett, Kansas   Project No.: 2023-Garnett-03-001 

Preliminary Engineering Report  Page | 9  

 

are provided in each component of the system below. Table 2 provides a brief historical 

overview of the system. 

 

 
Table 2: System History 

Component Installation Source 

First Outfall Permit 1910-11 Staff document 

North Plant Upgrade 1935 Ordinance 1191 

Main Plant Upgrade 1935 Ordinance 1175 

Unknown 1946 Ordinance 1480 

Main and North Plant 

Upgrade (Smith & Loveless) 

1964-65 Staff document 

Hayden Addition 1980 Staff Report 

Overflow basins added to 

North and Main plant 

1987 Staff document 

Country Club Addition 1990 Staff Report 

Sewer Line Update to PVC 

(Southeast) 

1997 Staff Report 

Main plant expansion 2001 Engineer Plans 

CIPP repairs 2016-2019 Project Maps 

 

2.1. Collection System 
The City’s collection system has a total of approximately 22.7 miles of gravity and 6.1 

miles of force sewer lines, including 2”, 3”, 4”, 6”, 8”, 10”, 12” and 15” lines. Pipe materials 

include PVC, Vitrified Clay Pipe (VCP), Cast Iron (CI), Polyethylene (PE) and Cured-In-

Place Pipe (CIPP). VCP portions of the collection system remain from the original 

installation of the system. Maps showing pipe material, pipe size, and property development 

date ranges, and sewer zones can be found in Appendix A. Table 2.1 and Table 2.2 showing 

the total lengths of pipe by line size and material can be seen below.  
Table 2.1.1: Gravity Sewer Lines 

 

Total Total

(Feet) (Miles)

VCP 289.3      62,148.4     61.4         38.1         62,537.2   11.8 52.3%

PVC 71.7        42,374.5     3,761.6    7,278.0    286.8     53,772.6   10.2 44.9%

CIPP 2,802.5       293.6       3,096.1     0.6 2.6%

IRN 255.4          255.4        0.0 0.2%

Total 361.0      107,580.8   4,116.6    7,316.1    286.8     119,661.3 22.7 100%

15 Percent12

Gravity Sewer Lines

6 8 10



 

   

Garnett, Kansas   Project No.: 2023-Garnett-03-001 

Preliminary Engineering Report  Page | 10  

 

From the table above, it can be seen that approximately 52% of 

the City’s gravity collection system is still clay tile pipe installed in 

1930-1940 and is more susceptible to I&I. City staff report they are 

called out 30 times each year to rod lines for root growth. Recent 

repairs on Olive Street revealed Orangeburg Pipe (pictured at right) 

still in operation.  City staff believe this is the last of that pipe 

material in the system. When referencing rainfall data to pump run 

time data collected, it was determined the City has an I&I multiplier 

(Peak Inflow Rate) greater than 8. More I&I data can be found in 

section 2.3 and in Appendix C. The Hayden Addition in the 

northwest portion of town was constructed with PVC lines in the 

1980’s, and the Country Club Addition in the northeast portion of 

town was added in the 1990’s. Both seem to be in good condition. 
 Table 2.1.2: Force Sewer Lines 

 
 

 

From the table above, it can be seen that approximately 93% of the force main lines are 

PVC, or PE pipe that extends to the airport lift station. 2,098 ft of Cast Iron pipe is still in the 

system and may be susceptible to breaks that result in illicit discharges.  

All pipe data in the tables above were taken from the City’s current GIS, plus CIPP lining 

improvements made in 2016. 

The system contains 396 manholes, many of which are the original brick construction 

from the 1930’s. The City Additions in the 80’s and 90’s contain cement manholes, as well 

as much of the south portion of town. In 2016, 7 manholes along Maple Street were re-lined 

with cementitious grout, some of which overflow during high rains. In 2019, four flush tanks 

between 4th and 1st Street were replaced with new manholes. City staff reports 4-5 flush tanks 

remaining. 

 

2.2. Lift Stations 
Although the City is mainly (79%) comprised of gravity sewer lines, there are a total of 9 

duplex lift stations located in the north and southeast portions of town to overcome the 

topography. The City is centrally located on a hill, and the gravity lines in the northern potion 

collect in the North plant and are pushed to the main WWTP in the south. Please refer to 

Table 2.2 below for lift station attributes. Locations of these lift stations can be found in 

maps detailing the City’s collection system located in Appendix A. 

 

 

 

Total Total

(Feet) (Miles)

PVC 4,548.9   1,040.5       7,687.3    1,929.5    7,558.2  22,764.4   4.3        71%

PE 7,368.2    7,368.2     1.4        23%

CI 727.4      1,370.4    2,097.8     0.4        7%

Total 5,276.3   1,040.5       16,425.9  1,929.5    7,558.2  32,230.4   6.1        100%

Percent6

Force Sewer Lines

2 3 4 12



 

   

Garnett, Kansas   Project No.: 2023-Garnett-03-001 

Preliminary Engineering Report  Page | 11  

 

 
Table 2.2: Garnett Lift Stations 

 
The lift stations are in “Good” condition and require no immediate attention, although 

pumps will need to be replaced as needed in the future as a maintenance item, and are 

included in the Short Lived Assets in Appendix C. Country Club and Warner lift stations 

only have one working pump with no back up. All lift stations within the city seem to be 

adequately sized. In addition to the larger stations, there are 13 other Lift Stations in the 

system maintained by City employees. Eleven of them are Simplex stations with a grinder 

pump. The station at the Water/Power Plant is a duplex station and maintained by those 

employees. The new station at the airport is also a Duplex, but does not have pumps installed 

yet. Other lift stations are connected to the system, but are privately owned and maintained, 

thus beyond the scope of this report. 

 

2.3. Treatment and Storage 
 

Name Type Horsepower Design Flow Wetwell Volume Manufacturer Date Installed

Garnett WWTP Duplex 9.4 400 @ 49.8 ABS 2001

Hayden Duplex 6 ABS 2009

North Plant (Dry) Duplex 9.4 400 @ 49.8 ABS 2001

North Plant(Extrenous) Triplex 48.9 870 @ 100 ABS 2001

North Duplex 7.5 420 GPM @ 31 ft TDH 6' D Smith & Loveless 2015

Country Club Duplex(one now) 5 Goulds

South Duplex 6 ABS 2008

Golden Prairie Duplex 9.4 400 ABS 2001

Hotel Duplex 7.5 110 GPM 60" D x 120" Goulds 2005

Warner Duplex(one now) 5 Goulds

Garnett Lift Stations

Golden Prairie LS North LS Warner LS 

 
 

 

 

 



 

   

Garnett, Kansas   Project No.: 2023-Garnett-03-001 

Preliminary Engineering Report  Page | 12  

 

The North Plant (Originally built in 1935 as a WPA project and updated in 1965 as a 

Smith and Loveless plant), 22 Lift Stations and gravity mains all feed directly into the City’s 

Waste Water Treatment Plant located on the southeast corner of the city. The original plant 

was updated in 1935 and again in 1965 as a Smith and Loveless plant. In 1987 an overflow 

basin was added to each plant to help with rain water and excessive overflows, indicating that 

the City has been dealing with its current problem of I & I for the past 40 years. In 2001, the 

main plant was expanded to the current facilities, and the north plant was converted to a lift 

station for all gravity flow from the north and west sides of town.  The plant operates under 

Kansas Permit No. M-MC13-0003, which expires on August 31, 2024. The facility has a 

Design P.E. of 4,500 and a Design Flow of 0.625 MGD. The facility includes: 

• North pumping station 

• South pumping station 

• Bar screens 

• Grit chamber 

• Two activated sludge aeration basins 

• Two final clarifiers 

• UV disinfection 

• Peak wet weather flow basins 

• Aerobic digestion 

• Vacuum sludge drying beds and belt press 

• Effluent to Ethanol Plant 

Any effluent not directed to the adjacent Ethanol Plant is discharged into the South Fork 

Pottawatomie Creek via Unnamed Tributary to the Marias des Cygnes River Basin. An 

Existing WWTP Component Summary can be found in Appendix C for further details on 

Useful Life. 

Within the Permit, many parameters are simply to be monitored while others have goals 

listed. Table 2.3.1 gives a brief summary of these parameters and the number of occurrences 

from the past five years of data where samples have exceeded the goals. It is good practice to 

be aware of these occurrences and work towards achieving these goals before they become 

limits in a subsequent permit.  The data comes from monthly grab samples submitted 

electronically on or before the 28th day  of each month. 
Table 2.3.1: WWTP Parameter Goal Analysis 

 
Another significant parameter for analysis is flow.  Table 2.3.2 summarizes 5 years of 

flow data compared to rainfall. This data is taken on a daily basis, and is complete from 

January 1, 2018 through July 31, 2023 (partial year).  The Design Flow of the WWTP is 

0.625 MGD. The Average Dry Weather (ADW) flow is the highest value taken from a period 

without precipitation and has a 5-yr maximum of 0.268 MGD.  The Average Wet Weather 

(AWW) flow, taken during a period of significant rainfall has a 5-yr average of 2.238 MGD. 

The comparison of these two flows gives a Multiplier, or Peak Inflow Rate, of 8.37. The 

Parameter Goal  # of occurences beyond goal in 5-year analysis

pH 6.0-9.0

Nitrogen 10.0 mg/l 

Phosporous 1.0 mg/

Total Suspended Solids (TSS) 45 mg/l

Biochemcial Oxygen Demand (BOD) 85% BOD Removal

0 (0%)

31 (46%)

71 (62%)

4 (5%)

9 (13%)



 

   

Garnett, Kansas   Project No.: 2023-Garnett-03-001 

Preliminary Engineering Report  Page | 13  

 

difference of the two flows gives an I&I Flow of 1.97 MGD. With a population of 3,242, the 

City generates between 4 and 82 gallons per person per day (GPPD) of flow. According to 

the EPA Quick Guide for Estimating Infiltration and Inflow, this indicates that Infiltration 

from Groundwater is not excessive (<120). However, the Inflow from rain and drains is 

excessive at 690 GPPD compared to a recommendation of 275 GPPD. The calculated 

Multiplier and Inflow demonstrate that Inflow through cracked and broken collection pipes 

and manholes is excessive. 
Table 2.3.2: WWTP Flow Analysis 

 
 

This analysis is supported by the Drainage Area Flow Calculations attached in Appendix 

C. Full City Build-out contains 2,266 Acres, which would require 0.68 MGD for Average 

Day Flows calculated at 300 GPD/Acre, and 1.36 MGD for Peak Day flows.  The City is not 

at full build-out, and adjusted acreage is estimated at 1,029 Acres.  This would require 0.309 

MGD for Average Daily Flow. The multiplication factor of 5 that currently exists in the 

collection system would require a 1.544 MGD plant for PEAK Daily Flow.  Reduction of 

I&I down to an acceptable factor of 2 by KDHE standards requires a 0.618 MGD plant. This 

is below the existing Design Capacity of 0.63 MGD. Both analysis by acreage and actual 

flow indicate the current WWTP is appropriately sized if the I&I can be reduced to 

acceptable levels. 
Table 2.3.3: Drainage Area Flows 

 
KDHE Minimum Standards of Design for Water Pollution Control Facilities require that 

design of WWTP  have a minimum design life of 20 years, but plan for rehabilitation or 

expansion up to 40 years. The plant is now 23 years into design life. Major components 

constructed of concrete in 2001 including the Splitter Structure, Treatment Units, Sludge 

Pump Station, Disinfection Wetwell and Outfall Structure have an anticipated 27 years of 

anticipated Useful Life if maintained and rehabilitated on a regular schedule. The 

Headworks, Dewatering and Operations buildings have a Useful of 60 years and potentially 

can be utilized for another 37 years if maintained and rehabilitated on a regular schedule. 

Minor components like screens, non-rotating equipment and metal attached to the Treatment 

Unit have a Useful Life of 40 years, and have an anticipated 17 years of anticipated Useful 

Life if maintained and rehabilitated on a regular schedule. Pumps and motors that typically 

have Useful Life of 20 years are now past that threshold, and need to be budgeted for 

Metric 2018 2019 2020 2021 2022 2023 5 YR Average

Precipitation (in) 32.46 44.1 29.06 43.35 29.7 19.17 33.0

ADW Flow 0.053 0.204 0.202 0.268 0.136 0.122 0.268

AWW Flow 1.835 2.864 1.504 2.692 2.709 1.827 2.238

Multiplier 34.96 14.01 7.43 10.06 19.90 14.98 8.37

I&I Flow 1.78 2.66 1.30 2.42 2.57 1.71 1.97

Population 3242 3242 3242 3242 3242 3242 3242

GPPD (Dry) 16.2 63.1 62.4 82.5 42.0 37.6 82.5

GPPD (Wet) 566.1 883.3 463.8 830.4 835.6 563.5 690.5

Existing Calculated  AVE Drainage Flows to Sewer Plant (300 GPD/Acre) 214            GPM 0.3087654 MGD 1,029                                  Acres

Existing Calculated PEAK Drainage Flow to Sewer Plant (300 GPD/Acre x 5) 1,072        GPM 1.543827 MGD 1,029                                  Acres

Target Calculated PEAK Drainage Flow to Sewer Plant (300 GPD/Acre x 2) 429            GPM 0.6175308 MGD 1,029                                  Acres

Existing Sewer Plant KDHE Capacity              434 GPM 0.63 MGD

Full City Limit Build-out Sewer Plant Average Day Flows              472 GPM 0.68 MGD 2,266                                  Acres

Existing City Limit Build-out Sewer Plant PEAK Day Flows              944 GPM 1.36 MGD 2,266                                  



 

   

Garnett, Kansas   Project No.: 2023-Garnett-03-001 

Preliminary Engineering Report  Page | 14  

 

replacement in the next 5 years. For example, the Sludge Pump Station Pumps went out 

beginning in 2021, and have been replaced with Flygt Pumps. Finally, the North Pumping 

Station, South Pumping Station, Peak Wet Weather Flow Basin and Aerobic Digestor were 

all converted from the 1967 Package Plants and are now past their Useful Life of 50 years. 

They appear to be in good working order, but need to be monitored every 5 years for spalling 

and deterioration. 

For planning purposes, a 1.0 MGD Wastewater Treatment plant will range from $9 to 